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Certificate No. 0SL2350284

First Date of Inspection 07 December 2023
Final Date of Inspection 07 December 2023
Office Oslo

Certificate for Machinery Equipment

Valves

This is to certify that the undersigned Surveyor to LLOYD’S REGISTER did at the request of the below client, attend the testing and
examination of the product(s) described below in accordance with the relevant Rules and Regulations for the Classification of Ships
and found it/them satisfactory.

General information

Customer

Purchase Order No
Manufacturer

Intended for

Customer Work Order No

Date of issue

Jotron Skipper AS

130621

Jotron Skipper AS

Warehouse

130621 and 122599
12 December 2023

Quantity 2 Batch

Particulars

Description 1 off valve DB-60-SA with bottom flange + 5 off ETNST transducer tanks
Size Valve size DN 65

Valve body material Steel

Test pressure body 5Bar

Test pressure seat 5Bar

Design pressure -

Set pressure if applicable -

Identification Marks On Product

LR OSL2350284

Surveyors initials -

I.D number

Date of inspection -

This document is

electronically
signed, and
suparsedes all
Remarks previously Issued
warsions.
No remarks raised

Stein Vangen
Lloyd's Register EMEA
A subsidiary of Lloyd's Register Group Limited

Lloyd’s Register Group Limited, its affiliates and subsidiaries and their respective officers, employees or agents are, individually and collectively, referred to in this clause as the ‘Lloyd’s Register’. Lloyd’s
Register assumes no responsibility and shall not be liable to any person for any loss, damage or expense caused by reliance on the information or advice in this document or howsoever provided, unless
that person has signed a contract with the relevant Lloyd’s Register entity for the provision of this information or advice and in that case any responsibility or liability is exclusively on the terms and
conditions set out in that contract.
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Certificate No. 0SL2350284

First Date of Inspection 07 December 2023
Final Date of Inspection 07 December 2023

Office Oslo
Description Manufacturer Designation Serial Number IMO Number
Ball valve 23624 0
Standars tanks N142SGK8 0

Lloyd’s Register Group Limited, its affiliates and subsidiaries and their respective officers, employees or agents are, individually and collectively, referred to in this clause as the ‘Lloyd’s Register’. Lloyd’s
Register assumes no responsibility and shall not be liable to any person for any loss, damage or expense caused by reliance on the information or advice in this document or howsoever provided, unless
that person has signed a contract with the relevant Lloyd’s Register entity for the provision of this information or advice and in that case any responsibility or liability is exclusively on the terms and
conditions set out in that contract.
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SANAYI ITH. IHR. TIC. LTD. STI.

V i 5 V A N A Kalite Sertifikasi / Quality Certificate

EN 10204 -3.1

Sertifika No / Number of Cert.: :2022/092 Tarih/Date 21.11.2022
Firma Adi / Customer Name : :LANGTHON AS/ SKIPPER
Malzeme Kalitesi / Material Standard : CF8M
S DSkiim Vil adh / Parca Adeti Kimyasal Kompozisyon / Chemical Composition
"2 [ No/Heat alzeme Adi [ Material | %C | %Si | %Mn| %P | %S | %cCr | %Mo | %Ni
Pos Numb Material Name 5
umber Quantity o 5 vax | 1.5 Max. | 1.5 Max. [0.040 Max|0.030 Max| 17.0-21.0| 2.030 | 9.0-120
1 6208 DN65 INDERMEDIATE PART 50 0.05 1.37 1.070 0.030 0.025 17.6 2.17 9.11
2 6218 DN65 INDERMEDIATE PART 50 0.042 1.15 1.090 0.032 0.024 17.5 2.13 9.16
3 6228 DN65 INDERMEDIATE PART 50 0.049 1.22 1.120 0.026 0.022 17.4 2.12 9.05
4 6238 DN65 INDERMEDIATE PART 50 0.046 1.26 1.090 0.028 0.019 17.5 2.05 9.14
5
Mekanik Ozellikler / Mechanical Properties
Akma Dayanimi] Cekme Dayanimi . ) Darbe Testi / .
N/mm? N/mm? Uzama / flongatlan RK:su I‘)aralr:am /u Charpy Impact test . St;rthk /HB
Dokiim No / Heat Number. Yield Strength | Tensile Strength % eduction of Area % J/0°c ardness
180 Min. 440 30 Min. - - -
6208 302 599 36.2 - - -
6218 295 580 34.9
6228 287 575 36.2
6238 287 569 35.5
Tahribatsiz Testler / Non Destructive Tests
Dékiim No / Parg:a Adeti / ) T PT uT RT VI Microstructure
Heat Number. Material Quantity Ranges
6208 50 - - - - OK -
6218 50 - - - - OK -
6228 50 - - - - OK -
6238 50 - - - - OK -
Uygulanan Isil islemler / Heat Treatment Applied
DOkl:tn Nf / Parg.a Adeti /, Normalizing°C Annealing °C Stress Relieving °C Quenching °C Tempering °C
Heat A Material Quantity
6208 50 1100°C/ 2 Hours| - - - -
6218 50 1100°C/ 2 Hours| - - - -
6228 50 1100°C/ 2 Hours| - - - -
6238 50 1100°C/ 2 Hours| - - - -
We hereby certify that the material has been made by an approval process and satisfactorily tested in accordance with the rules of BV,LR and DNV-GL.
Surface quality is suitable with eye examination of MSS SP55 Standard.
KONTROL / CONTROLED BY ONAY / APPROVED BY GOZETIM / WITNESS BODY (If necessary)
Adi /Name M.Merih TASKIN Hakan CALISKAN
Unvani/ Title Quality Control Engineer Quality Manager
imza/ Signature " it ///4
Buyik e
!
Tarih/ Date 21.11.2022 21.11.2022

CERTIFICATES:(Validitities:DD/MM/..YY)

Naviga Certification 1SO 9001:2015 Cert No:1840017(10.01.2022-06.01.2023)

DNV-GL : Certitificate No:AMMMO0002YE (05.04.2022-04.04.2025)

Bureau Veritas-Mode Il Survey Scheme- Marine Division Cert No:SMS.W.II./57463/A.0 (09.11.2018-09.11.2022) Lloyd's Register-Certificate No:LR2004266WA (03.07.2020-02.07.2023)

DNV-GL

Lloyd’s

Register

VISVANA SAN.ITH.VE iHR. TiC.LTD.$Ti. Tirkoba Mh.Atatiirk Cad.No 232 Bilyiikcekmece-istanbul -TURKEY Tel :+90 212 859 00 71 Fax:+90 212 859 03 24 www.visvana.com info@visvana.com

Dékiiman No / Document No : FR KM-048 Yayin Tarihi/Issue Date : 02.09.16 Revizyon No/Revision No 2 Rev. Tarihi / Rev. Date : 20.05.2019




SANMSVARSERKLAERING

Leverander / produsent: Sendt dato:
Strommen Dreleverksted AS S "Q;
« Uy =43
SKIPPER bestillings nr: SKIPPER varenummer: Revisjon: Antall levert:

O 1SN oRA0d oL /O

Stal produsentens Heat / Charge nr:

Batch nr (&r-uke-lgpenummer):
Eks pé batch nr: 13441

L.

Se 630N e

E\)

Hyis samme varsnummer blir levert mer enn en gang i

lopet av uken, skal lgpenummer endres fral til 2 0.5.v.

(OS]

Produsenten/leverandoren erklerer herved at produktet er laget i henhold til SKIPPERs
seneste godkjente tegning, og i samsvar med SKIPPERs bestilling.
(Batch nummer skal stemples i materialet)

Dette skjemaet skal folge med varene som blir levert til SKIPPER, og evt.
skannes og sendes til SKIPPER sammen med materialsertifikat.




A03/202
: CERTIFICATE  No. A/22-129178 Rev 00
7\ AI Iel ma Date 2022-10-19 Page 174

A02/203 AO6
INSPECTION CERTIFICATE acc to SVERDRUP STEEL AS
EN 10204 3.1 STRANDSVINGEN 2
4032 STAVANGER
NORWAY
INSPECTION STAMP
SVQ
Customer References A07| | Alleima References AO8
PO-03705 Customer Order No. Subs No. Dispatch note

order 590387 714251  37697/53
2022-09-22 ||Suppl. No C.Code

284-64142 87
125-06911 SVERDRUP S

Material description BO1/B04| |Steel/material Designations BO2
HOT WORKED BAR STEEL Alleima
ROLLED SANMAC 316/SANMAC 316L
ANNEALED & STRAIGHTENED AlSI UNS
PEEL TURNED AND POLISHED 316/316L S$31600/531603
W.nr EN no
1.4401/1.4404 1.4401/1.4404
Metallurgical process Origin c70
E+AOD+LRF Sweden
Technical requirements BO3

EN 10088-3:-2014, EN10272:-2016*, EN10060:2003, EN 10221:1996
EN10222-5:-2017*, PED 2014/68/EU, QQ-S-763 F,

NACE MRO175/1S0O 15156-3:-2015, NACE MR0103/1S0O 17945-1:-2015,
ASTM A-276-17, ASME SA-276-ED-21 SECT Il PART A,

ASTM A-479-21, ASME SA-479-ED-21 SECT Il PART A,

ASTM A-484-22, ASTM A-182-22*, ASTM A-965-21A*, ASTM A-314-19%*,
NORSOK M-630:2020, NORSOK MDS S17 REV. 1

*For detailed information, please see the appendix

EXTENT OF DELIVERY BO7-B13
It Product designation Heat Lot Pieces Kg
06 MBR-SANMAC316L-140 566504 78963 1 737.0
Total 1 737.0
Heat Recycled material (%)
566504 Continuous casting 95.3

TEST RESULTS
Reduction ratio (times)

Lot

78963 5.7

Chemical composition (weight%) acc. to ASTM A-751

Heat C Si Mn P S Cr Ni Mo

566504 0.012 0.28 1.71 0.031 0.027 16.91 10.19 2.04
N

566504 0.044

Quality assurance - Erik Jansson/QA-manager Primary Products A05/202
MTC Service / Certificates

Alleima Tube AB Reg No. 556234-6832 VAT No. SE556234683201

AO1 SE-81181 SANDVIKEN SWEDEN www.al leima.com mtc_service@al leima.com




: CERTIFICATE  No. A/22-129178 Rev 00
7\ Allelma Date 2022-10-19 Page 2/4

Tensile test at room temperature acc. to ASTM A370/1S0O 6892-1

Longitudinal
Location half radius
Yield strength Tensile strength Elongation
Mpa MPa Mpa % %
Lot Rp0.2 Rpl.0 Rm A 2"
78963 218 253 544 62 62
Red.of Area
%
Z
79

Transversal, 90° from each other.
Location half radius

Yield strength Tensile strength Elongation

MPa MPa MPa % %
Lot Rp0.2 Rpl.0 Rm A 2"
78963 222 271 546 58 49

Red.of Area

%

z

72

Hardness test acc.to ASTM A-370/1S0O 6506-1
Location half radius

Min Max
Lot HB HB
78963 139 140

Min Max
Lot HRB HRB
78963 75 76

Grain size acc to ASTM E-112.
Location half radius

Lot

78963 7.0 7.0

Impact test, J, Longitudinal acc. to ASTM A-370/1SO 148-1
Location half radius

Single values Avg. Temperature
Lot Joule Joule °C
78963 261 257 226 248 20

266 276 269 270 20

Following controls/tests have been satisfactorily performed:
- Intergranular corrosion test acc to ASTM A-262 PR.E and
EN 1SO 3651-2A

Positive Material Ildentification (PMI)

Ultrasonic testing (*)

Visual inspection and dimensional control.

Heat Treatment:
Solution annealed and quenched.

Alleima Tube AB Reg No. 556234-6832 VAT No. SE556234683201
SE-81181 SANDVIKEN SWEDEN www.al leima.com mtc_service@al leima.com




7\ A"elma CERTIFICATE No. A/22-129178 Rev

Date 2022-10-19 Page

00
374

HEAT TREATMENT:
Up to 35mm: Material soaking 1050°C, min. 20 minutes. Quenched in
water. Water temp pre-quench max 38°C, after quench max 49°C.

>35-150mm: In process annealed according to ASTM A484 above the
minimum hot rolling temperature of 1010°C and cooled in air.

>150-350mm: Material soaking 1065°C, min. 30 minutes. Quenched in
water. Water temp pre-quench max 38°C, after quench max 49°C.

>350-375mm: Material soaking 1050°C, min. 60 minutes. Quenched in
water. Water temp pre-quench max 38°C, after quench max 49°C.

>375mm: Material soaking 1050°C, min. 120 minutes. Quenched in
water. Water temp pre-quench max 38°C, after quench max 49°C.

The raw material is free from radioactive contamination.
Material free from mercury contamination.
No welding or weld repair.

This is to certify that the contents of this certified material test
report are correct and accurate and that all test results and
operations are in compliance with the material specification.

Approved acc. AD 2000-Merkblatt WO and certified acc. to
Pressure Equipment Directive (2014/68/EU) by
TUV NORD; notified body, reg.no. 0045.

The material is manufactured according to a Quality system,
approved and registered to I1SO 9001:2015.

No unauthorized alterations. The contents of this Inspection
Certificate may not be modified or revised in any way without the
prior written approval of Alleima.

Unauthorized alterations to the Inspection Certificate, including
introduction of false, Ffictitious or fraudulent statements or entries,
may be punishable by fines, imprisonment, or both. This Inspection
Certificate may be copied only in the manner and for the purposes
specified in Section 6 of EN 10204:2004. Contravention of this notice
will be prosecuted to the fullest extent of applicable law.

The certificate is produced with EDP and valid without signature.

Alleima Tube AB Reg No. 556234-6832 VAT No. SE556234683201
SE-81181 SANDVIKEN SWEDEN www.al leima.com mtc_service@al leima.com
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APPENDI X
Lab accreditation
Our lab is accredited under SWEDAC Accreditation number 1636 for
testing as per ISO/IEC 17025

Applicable only to specific dimensions

20mm - 250mm: EN 10088-5 EN (Only valid for CE marked products
together with Alleima Declaration of Performance certificate).
20mm - 400mm: PED 2014/68/EU EN 10272 (Stainless steel bars for
pressure purposes)

20mm - 375mm: AD-2000-W2/W10

20mm - 450mm: NORSOK M-630 - NORSOK MDS S11

180mm- 450mm: PED 2014/68/EU EN 10222-5 (Chemical composition only)
70mm - 450mm: AMS 5648 Rev. L, AMS 5653 Rev. H

Suitable for manufacturing of components in acc. with *ASTM A-182,
(F316/F316L), ASTM A-965, ASTM A-314.

Test location
Mechanical, ferrite, corrosion testing:
Bar dim <=50mm - Longitudinal test pieces in center of the bar.

Bar dim > 50mm - 160 mm - Longitudinal test pieces, 1/4 T and
minimum 100 mm from any second surface.

Bar dim > 160mm- 450 mm - Transversal test pieces, 1/4 T and minimum
100 mm from any second surface.

One set of test samples per heat treatment lot.
Maximum lot size 15 ton.

Furnace calibration every third month according to APl 6A
Thermocouples of S-type (+/- 5°C tolerance) are used to monitor the
furnace temperature.

Ultrasonic test

Dim 29 - 74 mm: EN 10308 quality class 3

Dim 75 mm - : EN 10228-4, Tab 3 Scan coverage la 100%, Tab 5
Quality Class 3, ASTM A-388, API 6A PSL3/3G.

Alleima, formerly Sandvik Materials Technology. During a brand
transition period, both Sandvik and Alleima marking on products
may exist.

Alleima Tube AB Reg No. 556234-6832 VAT No. SE556234683201
SE-81181 SANDVIKEN SWEDEN www.al leima.com mtc_service@al leima.com
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CERTIFICATE No. A/21-977521 R 00
SAN DVI K Drg:e 2021-10-20 Paeg\(: 174

A02/203 AO6
INSPECTION CERTIFICATE acc to SVERDRUP STEEL AS
EN 10204 3.1 STRANDSVINGEN 2
4032 STAVANGER
NORWAY
INSPECTION STAMP
SVQ
Customer References A07| | Sandvik References AO8
851173 Customer Order No. Subs No. SMT Dispatch note
order 577064 703374 26718/53
2021-10-19 | |SMT No. C.Code

284-46141 87
125-06911 SVERDRUP S

Material description BO1/B04| |Steel/material Designations B0O2
HOT WORKED BAR STEEL Sandvik
FORGED SANMAC 316/SANMAC 316L
ANNEALED & STRAIGHTENED AlSI UNS
PEEL TURNED AND POLISHED 316/316L S$31600/531603
W.nr EN no
1.4401/1.4404 1.4401/1.4404
Metallurgical process Origin c70
E+AOD+LRF Sweden
Technical requirements BO3

EN 10088-3:-2014, EN10272:-2016*, EN10060:2003, EN 10221:1996
EN10222-5:-2017*, PED 2014/68/EU, QQ-S-763 F,

NACE MRO175/1S0O 15156-3:-2015, NACE MR0103/1S0O 17945-1:-2015,
ASTM A-276-17, ASME SA-276-ED-21 SECT Il PART A,

ASTM A-479-20, ASME SA-479-ED-21 SECT Il PART A,

ASTM A-484-20B, ASTM A-182-21*, ASTM A-965-21*, ASTM A-314-19%*,
NORSOK M-630 ED-6, NORSOK MDS SO1 REV. 5,

*For detailed information, please see the appendix

EXTENT OF DELIVERY BO7-B13
It Product designation Heat Lot Pieces Kg
12 MBR-SANMAC316L-190 562966 64923 1 1318.0
MI-1-5000-
Total 1 1318.0
Heat Recycled material (%)
562966 Continuous casting 93.6

TEST RESULTS
Reduction ratio (times)

Lot

64923 3.1

Chemical composition (weight%) acc. to ASTM A-751

Heat C Si Mn P S Cr Ni Mo

562966 0.010 0.24 1.76 0.035 0.026 16.81 10.15 2.02
N

562966 0.052

Quality assurance - Erik Jansson/QA-manager Primary Products A05/202
MTC Service / Certificates

AB SANDVIK MATERIALS TECHNOLOGY Reg No. 556234-6832 VAT No. SE556234683201 3 E

AO1 SE-81181 SANDVIKEN SWEDEN www.materials.sandvik mtc_service.smt@sandvik.com

=



CERTIFICATE No. A/21-977521 Rev 00
SAN DVI K Date 2021-10-20 Page 2/4
Tensile test at room temperature acc. to ASTM A370/1S0O 6892-1
Longitudinal
Location half radius
Yield strength Tensile strength Elongation
Mpa MPa Mpa % %
Lot Rp0.2 Rpl.0 Rm A 2"
64923 265 301 534 62 62
Red.of Area
%
Z
76
Transversal, 90° from each other.
Location half radius
Yield strength Tensile strength Elongation
MPa MPa MPa % %
Lot Rp0.2 Rpl.0 Rm A 2"
64923 225 266 531 64 64
234 271 529 63 63
Red.of Area
%
z
72
67
Hardness test acc.to ASTM A-370/1S0O 6506-1
Location half radius
Min Max
Lot HB HB
64923 133 134
Min Max
Lot HRB HRB
64923 73 74
Grain size acc to ASTM E-112.
Location half radius
Lot
64923 4.0 4.0
Impact test, J, Transversal acc. to ASTM A-370
Location half radius
Single values Avg. Temperature
Lot Joule Joule °C
64923 133 115 127 125 20
145 127 130 134 20
Following controls/tests have been satisfactorily performed:
- Intergranular corrosion test acc to ASTM A-262 PR.E and
EN I1SO 3651-2A
- Positive Material ldentification (PMI)
- Ultrasonic testing (*)
- Visual inspection and dimensional control.
Heat Treatment:
Solution annealed and quenched.
AB SANDVIK MATERIALS TECHNOLOGY Reg No. 556234-6832 VAT No. SE556234683201 Eﬁ%,,m
SE-81181 SANDVIKEN SWEDEN www.materials.sandvik mtc_service.smt@sandvik.com :}-';M
[l



CERTIFICATE No. A/21-977521 R 00
SAN DVI K Dag:e 2021-10-20 Paeg\e/ 3/4

HEAT TREATMENT:
Up to 35mm: Material soaking 1050°C, min. 20 minutes. Quenched in
water. Water temp pre-quench max 38°C, after quench max 49°C.

>35-150mm: In process annealed according to ASTM A484 above the
minimum hot rolling temperature of 1010°C and cooled in air.

>150-350mm: Material soaking 1065°C, min. 30 minutes. Quenched in
water. Water temp pre-quench max 38°C, after quench max 49°C.

>350-375mm: Material soaking 1050°C, min. 60 minutes. Quenched in
water. Water temp pre-quench max 38°C, after quench max 49°C.

>375mm: Material soaking 1050°C, min. 120 minutes. Quenched in
water. Water temp pre-quench max 38°C, after quench max 49°C.

The raw material is free from radioactive contamination.
Material free from mercury contamination.
No welding or weld repair.

This is to certify that the contents of this certified material test
report are correct and accurate and that all test results and
operations are in compliance with the material specification.

Approved acc. AD 2000-Merkblatt WO and certified acc. to
Pressure Equipment Directive (2014/68/EU) (PMA 1326W113330-1) by
TUEV NORD GmbH; notified body, reg.no. 0045.

The delivered products comply with the specifications and
requirements of the order.

The material is manufactured according to a Quality systenm,
approved and registered to I1SO 9001:2015.

No unauthorized alterations. The contents of this Inspection
Certificate may not be modified or revised in any way without the
prior written approval of Sandvik Materials Technology.

Unauthorized alterations to the Inspection Certificate, including
introduction of false, Ffictitious or fraudulent statements or entries,
may be punishable by fines, imprisonment, or both. This Inspection
Certificate may be copied only in the manner and for the purposes
specified in Section 6 of EN 10204:2004. Contravention of this notice
will be prosecuted to the fullest extent of applicable law.

The certificate is produced with EDP and valid without signature.

AB SANDVIK MATERIALS TECHNOLOGY Reg No. 556234-6832 VAT No. SE556234683201 5 ¥
SE-81181 SANDVIKEN SWEDEN www.materials.sandvik mtc_service.smt@sandvik.com

=



A D CERTIFICATE No. A/21-977521 Rev 00
S N VI K Date 2021-10-20 Page 4/4
APPENDIX
Lab accreditation
Our lab i1s accredited under SWEDAC Accreditation number 1636 for
testing as per ISO/IEC 17025
Applicable only to specific dimensions
20mm - 250mm: EN 10088-5 EN (Only valid for CE marked products
together with Sandvik Declaration of Performance certificate).
20mm - 400mm: PED 2014/68/EU EN 10272 (Stainless steel bars for
pressure purposes)
20mm - 375mm: AD-2000-W2/W10
20mm - 450mm: NORSOK M-630 Ed. 6 - NORSOK MDS SO1 Rev. 5
180mm- 450mm: PED 2014/68/EU EN 10222-5 (Chemical composition only)
70mm - 450mm: AMS 5648 Rev. L, AMS 5653 Rev. H
Suitable for manufacturing of components in acc. with *ASTM A-182,
(F316/F316L), ASTM A-965, ASTM A-314.
Test location
Mechanical, ferrite, corrosion testing:
Bar dim <=50mm - Longitudinal test pieces in center of the bar.
Bar dim > 50mm - 160 mm - Longitudinal test pieces, 1/4 T and
minimum 100 mm from any second surface.
Bar dim > 160mm- 450 mm - Transversal test pieces, 1/4 T and minimum
100 mm from any second surface.
One set of test samples per heat treatment lot.
Maximum lot size 15 ton.
Furnace calibration every third month according to APl 6A
Thermocouples of S-type (+/- 5°C tolerance) are used to monitor the
furnace temperature.
Ultrasonic test
Dim 29 - 74 mm: EN 10308 quality class 3
Dim 75 mm - : EN 10228-4, Tab 3 Scan coverage la 100%, Tab 5
Quality Class 3, ASTM A-388, API 6A PSL3/3G.
AB SANDVIK MATERIALS TECHNOLOGY Reg No. 556234-6832 VAT No. SE556234683201 5%%:,E
SE-81181 SANDVIKEN SWEDEN www.materials.sandvik mtc_service.smt@sandvik.com :ﬁ;ﬁ
Bl
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SAMSVARSERKLZERING

Leverander / produsent: Sendt dato:
Asen Dreierverksted AS Ski 12/09-23
SKIPPER bestillings nr: SKIPPER varenummer: Revisjon: Antall levert:
106317 TB-2002 01 6
Stal produsentens Heat / Charge nr: Batch nr (&r-uke-lgpenummer):
Eks pa batch nr: 13353
1. Gland CH-276262
23361
2. Topp lokk CH-T17533
Hvis samme varenummer blir levert mer enn en gang i
uken, skal lgpenummer endres fra 1 til 2 o.s.v.

3. Tonne /Ror CH-890945

4.  Inner nng CH-478089

Produsenten/leveranderen erklerer herved at produktet er laget i henhold til SKIPPERs
seneste godkjente tegning, og i samsvar med SKIPPERSs bestilling.

Dette skjemaet skal folge med varene som blir levert til SKIPPER, og evt.
skannes og sendes til SKIPPER sammen med materialsertifikat.

Produktet er malt, kontrollert og godkjent av:
c /
Aih s/ [ zen

Stempel / Sign:
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CCIAIER[E BERTOLI SAFAU

AIORE R

E\Bs A
ACCIAIERIE BERTOLI SAFAU SpA

Vza Buthin n 2R - Frazione Chrqnasea - 33050 Pozzunle del Frcl {UD)
Tel +390432 613211 - Fan »38 0432 613209 - www absaccian it

CERTIFICATO DI COLLAUDO

Inspection Certificate 3.1/Certificat de reception 3.1/

Abnahmeprufzeugnis 3.1

N. 337185 /1
Data 11.07.2022

(;ullz auiee- Sthelze 276262

Pag. 1/2
gh!Fn[eqr-EEcnl Beweller STENA STAL AB in}c]r?éym]lsnande-ﬂeslzllung 7279025
PROFILO HOT ROLLED AROUND BARS , 70 MM - STATO DI FORNITURA UNTREATED
Shape-Sevtion-Profili SupplyCandition-Etal de livraison
ACCIAIO $355J2+AR / ST52.3 CRMESRAPOS IGSGAR D
Steel-Acier-Stuhl
M lﬂ I;CCKII.IENTE 216066
-P ?Ln m ABS astamer Maenal
peal Specification: ABS
GQEEEY?L.'&TG DIFANAEISE EN10025-2/DIN17100 (ASQ) REV.0 2022.03
CAPITOLATO DA FORNITURA
Feckimical Delivery Requirements
COMPOSIZIONE CHIMICA DI COLATA %
CAST ANALYSIS % - COMPOSITION CHIMIQUE DE COULEE % - SCHMELZE CHEMISCIIE ANALYSE %
C Mn | Si P S Cr | Ni Mo Al Cu Sn T
Min 0,160 0,60 0,15 0,020 0,015
Max 0,200 1,35 0,30 0,025 0,035 0,29 0,42 0,11 0,050 055 | 0,030 0,0200
Colata/Heat | 0.168 1,17 0,20 0,015 0,024 0,16 0,18 0,05 0,015 029 | 0012 0,0021
B{(T) A2 Nb As Ca Sb Co Pb Ofppm H/ppm N/ppm  [C EQ. LONG
| FORMULA
Min |
Max 0,0008 | 0,080 0,020 0,020 0.0020 0050 | 0,100 0.1000 | 20,00 2,00 120 0,450
Colata/Heat | 0.0001 ', 0,004 0,001 0,008 0,0002 0,001 ! 0,011 00001 | 11,00 0,90 71 0,435

MECHANICAL PROPERTIES - CARACTERISTIQUES MECANIQUE - MECHANISCHE EIGSNSCHAFTER

CARATT. MECCANICHE

TENSILE/IMPACT TEST ON PRODUCT

|
| TRATTAMENTO TERMICQO HEAT TREATMENT

TRAZIONE
TENSILE TEST
RLONG, REH ATSD T i
LONG. | i
1 |
Min ' 470Mpa 325Mpa 20% [
Max 630Mpa |
ColatwHeat | 516Mpa | 328Mpa 265% |
RESILIENZE
MPACT TEST
i KV20°C | KV-200C | KV -20'C [KV0°C Long[KV 0°C Long]KV 0°C Long] = T
Long Long Long
Min 274 2y | 2n |
Mayx [
Colata/Heat 63J 70J 514 94J 105J 89J ! |
DUREZZE
HARDNESS
__' ON SURFACE SURFACE HAKDNESS |
Min |
Max 999HBW 238HB
Colata/Heat 158HBW 158HB

IMPACT TEST ACC. TO EN ISO 148-1
TENSILE TEST ACC. TO EN ISO 6892-1

NON METALLIC INCLUSION - INCLUSIONS NON METALLIQUES « PRUFUNG NICHTEMETALLISCHE EINSCHLUSSE

INCLUSIONI NON METALLICHE

Tipo A Tipo B Tipo C Tipo D
Ty‘:m A T:!:)e B Ts!nc (& 'I'yr;\e n
Fine
Tuin 2 1 o 1
Grosso
Heavy 1,5 05 0 05

MICROINCLUSIONS : METHOD A
MICROINCLUSIONS: STANDARD SO 4967/ASTM E45

GRAIN - GRAIN -

GRANO
KORNGROSSE

C GRAIN: METHOD MC QUAID

'‘C GRAIN : STANDARD EN ISO 643/ASTM E45




| N 337185/ i
1BS R B A CERTIFICATO DI COLLAUDO Data 11.07.2022
e FOLATA N, 276262
ACCIAIERIE BERTOLI SAFAU SpA Inspection Certificate 3. 1/Certificat de reception 3.1/

Va Buttno n 28 - Frazione Cargnacca « 33050 Pozruolo dal Friuli {UD} P oni
Tel 2390432613211 - Fan +39 0432 613209 - www.absaceiai it Abnahmepru fzeuums 3.1

Pag. 2/2

TEMPERATURE AUSTENITIC GRAIN 920 °C
AUSTENITIC GRAIN SIZE 8

|- NOTE
INTERNAL DEFECT METHOD UT 100%

INTERNAL DEFECTS EN10308 CL.4/SEP1920 CL.C
ANTIMIX 100 %

R/IR= 15

TEST CERTIFICATE ISSUED ACCORDING TO: EN 10204/3.1
FINE GRAIN STEEL .

ELECTRIC ARC FURNACE STEEL .

VACUUM DEGASSED STEEL .

COUNTRY OF ORIGIN : ITALY

FULLY KILLED .

- Material free from lead, mercury, cadmium and hexavalent chromium (dir. 2000/53/CE - dir. 2011/65/UE as amended)
- Material with radioactivity not exceeding 0,1Bg/g (d.Igs. 230/1995 as amended)

CONTROLLO QUALITA'
QUALITY CONTROL - CONTROLE DE QUALITE - QUALITATSSTEILE

Company with a management system certified by IGQ to
ISO 9001 and IATF 16949

Verif..Giovanna Rojatti &Mm%:.




TRINECKE ZELEZARNY
MORAVIA STEEL

—— pry ry

A02 Art der Prufb

{ Type of ir

P 1

Abnahmepriifzeugnis 3.1 - Inspection certificate 3.1, EN 10204:2004

A01/A05 Herstellerwerk { Manufacturer Seite / Page
Issued by
TRINECKE ZELEZARNY, a.s., AD3 Bescheinigunasnummer 7D o =
Pramyslova 1000, Staré Mésto, 739 61 T¥inec , Czech Republic
VZ - Sochorova valcovna, 272 01 Kladno - Dfifi, Czech Republic 2023/01/008279-CAN
AD7 Kundenbestellnummer / Purchaser’s order No. A06 Empfanger / Consignee
7265101 Stena Stal AB
A10 Kontraktnummer / Contract No.
0041668501 Fabriksgatan 14
A08 Werksauftragsnummer / Manufacturer’s order No. 331 35 VArnamo
7000507352/000010 Sweden
BO1, B09-B11 BO0Z, BUO4 BO3 BO3
Spezification der Produkt / Masse / Toleranz Stahibezeichnung / Lieferzustand Materialnorm Massnorm
Praduct description { Dimensions / Toleranze Steel designation f Deliv. state Classification standard ional dard
HOT ROLLED ROUND STEEL BARS $355J2 +N EN 10025-2:20195 EN 10060
Material Spec.
$355J2 (+N)/
12.03.2014 Rev.2
200 mm + 2,500 - 2,500
6,000 m +200 -0
Straightness 0,200%
A1l A13 B07 BOB B08 B13
Wagen Nr. Lieferschein Nr. Schmelze Ringen / Stlick Krbd Gewlcht (kg;
Waggon No. Delivery note Heat No. Coils / Pieces Crbd Weight (kgs
Z5312JT ZSWAHG2 23/01/004375/01 20.01.2023 T17533 6 0 9175
B07, 814, C70 C71C92
Her 1 i i ition f°
Stahmersteliung. 90l Chemische Zusammensetzung-Chemical composition [%]
Heat No.f Year of production/
Steelmaking process
T17533/2022 C Mn Si P S Cr Ni Cu Mo Al
BOF-cc blooms 0.18 1.27 0.378 0.018 0.004 0.07 0.04 0.02 0.010 0.026
Sn \Y Ti N H CEV
0.003 0.004 0.0018 0.0083 1.30 ppm 0.41
Mechanische Werte-Mechanical values
B07 BO5 c11 ciz C13 c14 B05 Cco3 C40, C42
Schmel. Prob d| Streckg Zugf Br Bruchei Probezustand| Priifftemperatur Schiagarbeit
Heat No. Test state Yield point Tensiie strength | Elongation Contraction Test state Test temperature EneTy of impact
_ Re[MPa] Rm [MPa] AS [%] i KV [J]1 KCV [Jicm2]
T17533 +N 382 524 31,8 67,1 +N - 20°C 147,0
117,0

140,0




TRINECKE ZELEZARNY
NORAVIA STEEL

A02 Art der Pr inigung / Type of i tion d

Abnahmepriifzeugnis 3.1 - Inspection certificate 3.1, EN 10204:2004

AG1/A05 H lerwerk [ Manuf; er Seite / Page
Issued by 2/
TRINECKE ZELEZARNY, a.s., AD3 i D No.
Primyslova 1000, Staré Mésto, 739 61 Trinec , Czech Republic
VZ - Sochorové valcovna, 272 01 Kladno - Difi, Czech Republic 2023/01/008279-CAN
BO7 D56 D57 C54 Cs7 C30 c93
Schmelze Stampfproben Entkoh Reinheitsgrad Korngrosse Hérte HB Vakuumentgast
Heat No. Heading tests Decarburization | Micropuri Grain size Hardness HB Vacuum degassing
{EN 10263-1) {max. / mm) (DIN 50602)
T17533 yes
BO7 D53 D02 D54
Schmelze Verwechselnpriifung 100% US Priifung Oberflachenfehler
Heat No. Sparking test 100% US test Surface defect:
T17533 O.K. EN 10308 class 2 1%
BO7 D61
Schmelze Umformungsgrad
Heat No. Reduction ratio

T17533 4,2

Z04
1020
06
Do -
Die Kontrolle der Oberflache, Form und Abmessung entspricht der Bestellung.
Control of surface, shape and dimension corresponds to the order.
D05 A4 Herstell ichen | Manufacturer's

lUnsere Erzeugnisse sind frei von schadlichen Bestandteilen, welche zu toxischen Emissionen fiihren. Die 0go
Produkte sind ebenso frei  von Radioaktivitit und sonstigen Verunreinigungen, welche Erdbaden, Luft und
Wasser belasten konnten.

Products which do not cause harmful emission of toxic gasses,dangerous particles or radiation to the indoor
lenvironment nor contamination of the outdoor environment(air,soil,or water)

Die Radioisotopische Aktivitdt max. 100 Bg/kg wurde eingehaltet.

Radio - isotopic activity was controlled in ladle sample, it was no higher than 100 Bg/kg.

Zot

Die obengenannten Erzeugnisse entsprechen den Bestellungsvorschriften.

Products conform with the prescription of order.

203
Die ﬁl_getléttronische Version dieses Dokuments ist mittels elektronischer Unterschrift entsprechend der Anordnung (EU) Nr. 910/2014
geschiitzt.

Electronical version of this document is protected by the electronical signature according to Regulation (EU) No. 910/2014.

Z02 .
Der Werksachversténdige -Expert : Der Sachbearbeiter der Qualitatskontrolle fur Freigabe und Atteste, unabhéngiger
Sora Caniga, berechtiger Vertreter

Officer of Quality Inspection of Releasing and Attesting, independent authorized agent

Kladno: 20.01.2023
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i 689 SWIADECTWO ODBIORU No 3161/2021/AH

a'Cheml'au CERTYFICAT DE I}ECEPTION INSPECTION CERTIFICATE
ALCHEMIA S.A. ABNAHMEPRUFZEUGNIS CEPTUDHUKAT
Oddzial Walcownia Rur Batory o2y mach EN 10204:2004 type 3.1 AD2000W4
@ w Chorzowie /nr normy/ Strona Page Page Seite Ctpanuua 1/2
ul. Dyrekcyjna 6
41-506Chorzow
POLAND
(ADH{A04) )
(s Zamawiajacy SALZGITTER MANNESMANN 40476 DUESSELDORF \
Acheteur-Customer-Besteller-3akazyik

(a0s) Adres wysytkowy

Adresse- Address-Versandadreesse-Aupec nonyyareis \
(A07) Nr zamoéwienia klienta (A08,09) Nr potwierdgenia
Numeéro de la commande du client Purchaser’s order No Kundenbestellnummer No de la commande Manuf. Order No Wgrksaufiragsnummer
No 3akaza [Tpusaz Ne .
71268506 H2100705/2/1 F 4 \
37835 .

N

\ )
Wyszczegdlnienie zaméwienia: J
Specyfication de la commande-Order Specification-Spizifikation der Bestellung-Creunduxauus akaza (

Wyréb i wymagania dodatkowe |
(stan obr. termicz.,mech. itp.) \ |
Produit et prescriptions supplémentaires Wymiar wyrobu Oznaczenie$tali | wyt

: X e 0 zt mb k
(traitement thermique et I’usinage) Dimensions du produit Désignation del’acier ytop : ft lbg .
Product and any supplementary requirements Product dimensions Steel designation = (c.mir) (k)
(Heat and mechanical treatment etc.) Masse des Erzeugnisses Stahlbezeichnung 6 emn &
Erzeugnis und Zus#zliche Anforderungen (therm PasMep npoaykTa Map cTanu luc,k el o
und mechan, Bearbeitung usw.) Wryk n]orM
M

Mpoaykra ¥ 10NOCIHUTENBHEIE TpEGORAHHS
(cocToAmMe TepM. U Mexanobpab, W np )

[BOL,B03) [B09) mu’j B08) B1%) B13)
Nahtlose Stahlrohre nach 219,1 x 22,20 mm | P35 35 890945 |5 31,73 3389
EN 10220/DIN 2448. 5-7m S355]

Technische Lieferbe dingungen nach

EN 10216-3/13 - TC1/ EN 10297-1/03 / St52. 05
EN 10210-1/06/ DIN 1629/84,
AD 2000 Merkblatt W4/01,
Nomalgluehen 900 °C/45'.
Lieferzustand - Rohzustand

Erschmelzungsart - E.
AD2000 Merkblatt W4 /01 nur fuer !
Stahlgueten nach DIN 1629.
(204)

ALCHEMIA S.A Oddzial Walcownia Rur Batory w Chorzowie,
ul. Dyrekeyjna 6 41-306 Chorzéw POLEN
06

0045-CPR-0888
£N 10210:2006
Warmgefertigte nahtlose lalprofile fir den Stahlbau
‘ Fiir die Verwendung in Metallhauwerken oderin Metall-/
! Betonverbundbauwerken

Kontrole techniczng powyzszego znéwjenia przeprowadzil Oddzial Technicznej Kontroli. Wyniki badan
podano nizej.

Le controle techmique de la ¢1é excéeute par le Service ontrole. Les resultats des essais sont indigues ci-uprés

The technical investigation of this order has been twe®iled by the Works Control. Results of tests are as follows

Die technische Priifung obiger Bestellung wurde von der Fabrikationskontrolle durchgefihrt. Die Ergebnisse der Proben sind nachstehend angefihrt
TexHuueckuil KOHTPONIb BbILLIEYTOMSHYrOro 3axasa npousen Oruen Texuuueckoro Kontpoas. Pesy/bTar uensiTaHua NpeIcTaBIes Hinke

1. SKLAD CHEMICZNY - COMPOSITIO CHIMIQUE— CHEMICAL COMPOSITION — CHEMISCHE ZUSAMMENSETZUNG
€71-c2)  XUMUYECKWH COCTAB

Wytop
Coulée Heat C Mn Si P S Cr Ni Cu Mo A% Al
Abstich [Mranka
0,14 1,26 0,20 0,011 0,005 0,13 0,10 0,22 0,04 0,05 0,030
(B07)
890945 N Ti Nb B Ceq

0,010 0,000 0,001 0,0003 0,42

SALZGITTER: 112396 33629415 7262055/30845323 11.01.2022 Z1487530.001 S.1v. 2



2. BADANIA MECHANICZNE — ESSAIS MECANIQUES - MECHANICAL TESTS - MECHANISCHE UNTERSUCHUNGEN
MEXAHWYECKHE HCIIBITAHHUA
Nr wytopu Badanie udarnosci Twardosé
lub préby Impact Dureté
No de la coulée ou Impact test Hardness 0
l(;e I"eprouvette Re Rm | AS Z Kerbschlagprobe Harte C
Heat No | I/ICnblTa.HMe Ha ynap TacpaocTh MPa
Or. Tests No MPa MPa % % nach EN IS0 148 - 1 . min
; i . 3
Abstich min 500 min KV(10x10mm) (T) min 27J/-20°C
Oder Probe No
Ng n1asku 345 630 22,0
VM TIpoGiI (C40.041.C02) (€30
Wartosc pojedyncza Srednia Moyenne
Valeurs individuelles [ndividual Mean
values Finzelwerte Mitiel Cpentuii
- EAWHCTBeHHEIH peTynbTat
{B07,C02,C00) icrn [(G5) {€13) {C50769) €y (€93) €3N (C50-C69)
§90945/17992 351 514 32,0 112 - 108 -113 111
7 A ALCHEMIASA. [/
L ﬂ, dna Walzowna Rur'?-nnry
w Chorzowe
7 %
3. INNE BADANIA - AUTRES ESSAIS — OTHER TESTS — ANDERE UNTERSUCHUNGEN — [IPYTHE HC /muﬁ L~
(D51-D99)
/1 _DIN 1629 [;{06
BADANIA TECHNOLOGICZNE - ESSAIS TECHNOLOGIQUES — TECHNOLOGICAL TESTS - TECHNOLOGISCHE#RUFUNGEN //
TEXHOJIOrUA HCCJIENOBAHUA
] TYPp [
Ringzugversuch mit gutem Ergebnis durchgefuhrt /J A

Kaltwasserdruckprobe bei 70 Bar Probedruck mit gutem Ergebnis in 100 %. Zeit 5 s /

Powierzchni¢ i wymiary zbadano w 100% - Surface et dimensions ont éte controlés et 100% - Surface and dimensions tested at [00%
Oberfliche und Abmessungen gepriifc zu 100% - HapyxHbiii 0cMoTp W nposepka Hasepennii nponseencns 8 100% - mit gutem Ergebnis
4. BADANIA NIENISZCZACE - Essaia Non Destuctifs — Non Destructive Tests — Zerstorungsfreie Priifungen - Hepaspywatowumii Koutpons (D02-Dso)

Numery rur - Le nombre de tubes - Numbers of tubes - Nummern von Réhren - Homepa tpydok

5. UWAGI DODATKOWE — Additional Remarks — Autresobservations — Andere Bemerungen- JIonosHUTeNbHbIE [IPUMEYAHHA  (Z05-
799)
flberpriift nach AD2000-Merkblatt WO durch den TUV NORD Systems GmbH & Co. KG. Zertifziert nach Richtlinie 2014/68/UE,

Anh. 1, Kap. 4.3 durch die Zertifizierungsstelle fiir Druckgerite der T{'V NORD Systems GmbH & Co. KG, Benannte Stelle,

Kenn-Nr 0045, Zertifikat Nr 07/203/9120/WP/0888/19R1 und Zertifikat Nr 07/202/9120/WZ/0888/19/R1 und ISO 9001/TUV

Zertifikat Nr 04-100 950250-001. Der Hersteller bescheinigt die werkseigene Produktionskontrolle System gemif} der Verordnung

des Europiischen Parlaments und des Rates (EU) CPR 305/2011 Zertifikats Nr. 0045-CPD-0888. Details Leistungserklirung
CPR/HBT/EN 10210/16/07/2020 auf der Seite www.alchemiasa.pl. Das Zeichen U betrifft nur die Norm DIN 1629.

| zol)Niniejszym potwierdzam, ze wyzej wymieniony material zostal zbadany i spelnia warunki potwierdzenia zaméwienia - Par la presente je confirme

que le materiel susmentionne a ete examine el il remplit les conditions de la confirmation de commande.- We hereby certify, that the material described above has been tested and

complics with the terms of the order.- Cs wird bestaetigt, dass das oben genannte Material gepruefl wurde und den Bedingungen der Bestellung entspricht.- [loreepauaem, wio
Bl:llue!l(il:lﬂlﬂlblﬁ MarepHan 1301 TIPOTECTHPOBAH M COOTBETCTBYET YCIOBHAM [M0ATBEPAICHHA AOrgRODA.

(Do1)Cechowanie — Marquage — Marking —Kennzeichnung — Oo3mavien C‘g

EN 10216-3/ P355N-TC1/ EN10297-1/ E355N/ EN 10210/ S355J2H /DIN 1629/5t52.0S/ Charge/Werksstempel/ .
Stempel der T.K.

(D51-D99)Na podstawie wyzej przeprowadzonych préb material zwolniono — Sur la base des essais si-dessus le material est dliv-According to the carried out

tests the material released - Untersuchungen wurde das Material freigepeben ~ Ha ocnosaruu Bywenmenosannbix Henbiranuii npuanan rosusm

Kontrola Jakosci 7 ™ Dyrekcja o
Contrale de Fabricatia KJ Direction
Control of Manulacture 7§/ * Management
Fabrikationskontrolle . Direktion
TeXHWUECKHIT KOHTPOIs  {Z03) Hnpekuus {205)
SPECJALISTA o o
z zakresu Koentroll Jakosel iNad:mm Jar;s:ego dn. 23.08. 2021 .

\/\5‘4 U Bart 3161/2021/AH
Daria Bezia Strona Page Page Seite Ctpanuua 2/2

SALZGITTER: 112396 33629415 7262055/30845323 11.01.2022 Z1497530.002 S.2v. 2



N. 359723/ 1
ABS Q‘é%'ﬁ'}ﬁiﬁ?}’ﬂ SAFAU CERTIFICATO DI COLLAUDO Data 15.03.2023
N L U 1y
. . . . E:cnl (’u\nu. %r:]hmd 478089
ACCIAIERIE BERTOLI SAFAU SpA Inspection Certificate 3.1/Certificat de reception 3.1/
Via Buttrlo n.28 - Frazione Cargnaceo - 33050 Pozzuolo del Frlull (UD) H
rel.s:j;; Iunnzz 61323;1-;:1:'33;?:32 613205-www.:h;a‘::ci:.it Abnahmeprufzeugnis 3.1 Pag 1/2
E&L!J%ﬁ-’[ﬁunl-[ﬂcslc"cr STENA STAL AB HTL“.T Lumm.mdc Bestellung 7297018
PROFILO HOT ROLLED ROUND BARS , 190 MM - STATO DI FORNITURA UNTREATED
Shape-Section-Profili SupplyCondition-Etat de livraison
ACCIAIO S355J2+AR / ST52.3 CRMESSAPOS 1091170/40
Sicel-Acicr-Stahl
MATER] ,\Ll.'r(CmIrIENTE 215396
(_ AP11 OL "\TO ABS u’ili\'l‘\Ll‘ agetial
Technical Specification: ABS
GAPTTOLATO DUANALIST: EN10025-2/DIN17100 (ASQ) REV.0 2022.03
CAPITOLATO DI FORNITURA:
Technical Delivery Requiremenis:
COMPOSIZIONE CHIMICA DI COLATA %
CAST ANALYSIS % - COMPOSITION CHIMIQUE DE-. COULEE % - SCHMELZE CHEMISCHE ANALYSE ¥
C Mn | Si P s NI [ Mo _Al(l) 7 € [ Sn Ti
I S— - | | | | | | '
Min 0,160 0,60 0,15 i 002 | 0015 | | |
Max | 0,200 1,35 0,30 0,025 0035 | 029 | 0,42 0,11 0,050 ' 0,55 0,030 0,0200
Colata/Hcatl 0,167 1.16 0,15 0,012 0,030 0,17 0,11 0,05 0,020 . 0,15 0,008 . 0,0018
[ B(T v Nb C Sb [ Fb O H N CEQ.LONG
I _( ) As I a | b D) * /pfum | /ppm N/ppm IFERON
T T T I
M| | .
Max 0,0008 | 0,080 0,020 | 0,020 0,0020 0,050 0,100 0,1000 20,00 | 2,00 120 0,450
Colafa/Heat | 0,0001 | 0,003 0,003 | 0,004 0,0009 0,001 0,008 0,0001 11,00 0,80 73 0,422

CARATT. MECCANICHE
MECHANICAL PROPERTIES - CARACTERISTIQUES MECANIQUE - MECHANISCHE EIGSNSCHAFTER

TENSILE/IMPACT TEST ON PRODUCT

|_ TRATTAMENTO TERMICO HEAT TREATMENT

IMPACT TEST: ACC. TO EN ISO 148-1
TENSILE TEST: ACC. TO EN ISO 6892-1

TRAZIONE
TENSILE TEST
R LONG. REH A% ' — 1 - i ]
fee LQNG' | =
Min | 450Mpa | 285Mpa 17% , _
Max | 6oompa ! |
; | : T
Colata/Heat | 509Mpa 333Mpa 28,1% |
RESILIENZE
IMPACT TEST
KV-20°C | KV-2°C | KV-20°C |KV 0°C Long]KV 0°C Long KV 0°C Long, I .
Long Long Long = o i i o
Min 21 274 27J | | |
| Max . ) I_ . |
Colata/tieat| 359 354 374 704 724 734 | '
DUREZZE
HARDNESS
ONSU SURFACE HARDNESS |
': |‘ T
[Min_____ = |
ax 999HBW 238HB | :
T L —
Colata/Heat | 143HBW 143HB

INCLUSIONI NON METALLICHE
NON METALLIC INCLUSION - INCLUSIONS NON METALLIQUES - PRUFUNG NICHTEMETALLISCHE EINSCHLUSSE

Tipo A Tipo B Tipo C Tipo D
Tyvpe A Tvpe B Type O Type D
Fine
Thin 25 1 0 1
Grosso
Heavy 15 0 0 0,5

MICROINCLUSIONS : METHOD A

MICROINCLUSIONS: STANDARD IS0 4967/ASTM E45

AUSTENITIC GRAIN : STANDARD EN ISO 643/ASTM E45

AUSTENITIC GRAIN: METHOD MC QUAID

GRANO

GRAlN GRAIN - KORNGROSSE




f N. 359723 / 1
PBS | A5cERIE BERTOL SAFAY CERTIFICATO DI COLLAUDO Data 15.03.2023

ARSOLUTE STEEL QUAL:TY
St.p ItAIE‘:}-Sijmclzc 478089

ACCIAIERIE BERTOLI SAFAU SpA Inspection Certificate 3.1/Certificat de reception 3.1/ e
Via Buttrio n.28 - Frazione Cargnacco - 33050 Pozzuolo del Friull.(l.f[.l) Abnahmepmfzeugnis 3 1
Tel. +39 0432 613211 - Fax +39 0432 613209 - www.absacciai.il Pag. 2 / 2

TEMPERATURE AUSTENITIC GRAIN 920 °C
AUSTENITIC GRAIN SIZE 8

NOTE

INTERNAL DEFECT METHOD UT 100%

INTERNAL DEFECTS EN10308 CL.4/SEP1920 CL.C
ANTIMIX 100 %

TEST CERTIFICATE ISSUED ACCORDING TO: EN 10204/3.1
VACUUM DEGASSED STEEL .

ELECTRIC ARC FURNACE STEEL .

COUNTRY OF ORIGIN : [TALY

FULLY KILLED .

FINE GRAIN STEEL .

- Material free from lead, mercury, cadmium and hexavalent chromium (dir. 2000/53/CE - dir. 2011/65/UE as amended)
- Material with radioactivity not exceeding 0,1Bq/g (d.lgs. 230/1995 as amended)

CONTROLLO QUALITA®

ISO 9001 and IATF 16949

Verif.:Omar Toneti e A=




HAITIMA CORPORATION
MATERIAL TEST CERTIFICATE

8F, No. 201, Tiding Blvd. Sec. 2,

Neihu Area Taipei 114 Taiwan

Page: 3
Messrs. MESON AB Date:  Jun. 19,2023
Contract No. [P.0O.1K20378 Invoice No. HIV063023
Description  |[VALVES & FITTINGS Specification ACC. TO EN 10204 3.1 |Type |EN 1.4408
. . Pressure Test ..
Item No. Size Quantity Heat No. Shell Seat Finish
11 #2052A DNS50 40 PC NBA2 60 BAR | 7BAR GOOD
12 N944 60 BAR | 7BAR GOOD
13 DN65 CP2F2 24 BAR | 7BAR GOOD
14 CNCN4 24 BAR | 7BAR GOOD
15 CP16M 24 BAR | 7BAR GOOD
16 140 PC CP3PF 24 BAR | 7BAR GOOD
17 CP3K9 24 BAR | 7BAR GOOD
18 CP2Cl1 24 BAR | 7BAR GOOD
19 CP3PC 24 BAR | 7BAR GOOD
20 CNCSB 24 BAR | 7BAR GOOD
Chemical Composition (% Mechanical Properties .
Spec. . - - . Y.S. T.S. EII())ngation Impact Solution Heat
Item C Si Mn P S Cr Mo Ni Cu Treatment
No. Mpa Mpa % Test
Max. 0.070 1.500 1.500 0.040 0.030 20.00 2.50 12.00 0.50 - 640 - - 1150 C
Min. - - - - - 18.00 2.00 9.00 - 210 440 L: 30 60J 1080 C
11 0.047 1.082 0.979 0.030 0.005 18.192 2.123 9.190 0.223 299 526 53 194 1080
12 0.055 1.088 1.064 0.023 0.008 18.077 2.133 9.231 0.210 297 582 53 199 1080
13 0.049 1.079 0.994 0.031 0.004 18.414 2.251 9.213 0.217 328 567 51 195 1080
14 0.047 0.934 0.977 0.029 0.006 18.106 2.258 9.054 0.228 306 524 53 195 1080
15 0.050 0.842 0.949 0.024 0.006 18.184 2.226 9.167 0.220 315 558 47 195 1080
16 0.060 0.969 0.838 0.031 0.009 18.474 2.043 9.265 0.198 294 513 58 195 1080
17 0.056 1.035 0.893 0.025 0.005 18.183 2.127 9.094 0.240 297 560 51 204 1080
18 0.061 0.957 1.054 0.031 0.007 18.084 2.202 9.098 0.219 321 595 52 204 1080
19 0.055 0.854 0.986 0.022 0.006 18.182 2.225 9.095 0.187 317 562 48 200 1080
20 0.059 0.891 0.877 0.025 0.005 18.140 2.244 9.198 0.237 326 568 47 196 1080
Remarks: WE HEREBY CERTIFY THAT THE MATERIAL DESCRIBED HEREIN HAS BEEN Inspector Q C Manager
MANUFACTURED IN ACCORDANCE WITH THE STANDARDS AND SPECIFICATIONS. } . m . |
Loais Lis | Hamson Chon




SKIPPER Electronics A/S
Enebakkveien 150
P.O.Box 151 Manglerud
N-0612 OSLO

Telephone: +47 23 30 22 70
Telefax: +47 23302271
E-mail: support@skipper.no
Web page: www.skipper.no

INSPECTION & TEST PROTOCOL FOR SEA VALVE
Document No: Q12-TI-0108-02 2023

SKIPPER sea valve Serial No.:
Class certificate no.:

26N

SKIPPER

C.0. reg no: NO-965378847-MVA

Class stamp and certificate no. shall be stamped on main element and bottom

flange (welding part)

Class: DNV[] ABS[] BV[] LR RINA[] NK[]

Sea valve Type:

o
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>
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e

SLB

SJB

SB-60

Jml
DB-60 [

SB-100

)
N
EEEN
N

DB-100

ETN- 100mm

SB-200-Echo ]

Assembly, Items Serial No. / Batch No. / Charge No.:

Heat no | Heat no Skipper Part
Body Cap No.
Valve Element: Cpr2Fa2 ZCC~02001
Intermediate Element: b0 OB~ O
Bottom Flange: Sbosny | pB~ 022
Intermediate flange (for DB valves) Kb29 bl VA~ 1O%0

Visual Inspection:
Performed without remarks:

Pressure Test:

Working pressure 2 bar
Tested for 5 minutes with 5 bar pressure,
According to procedure no. 02-Q12_Preassure testing Gate_ball Valve

Performed without remarks: P
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